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Notes for using this parts list

1. Parts supplied as complete assemblies are circled by a IineD ;
2. This book was prepared based on information available in March. 2011.
3. Parts are subject to change in design without prior notice.
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F{KEH{%/Machine body




F {ABH{%/Machine body

[ ]
vo.| mezse |um 24 DESCRIPTION
PARTS NO. | QTY
1 60384 1 [ REEZzE SUPPORT BAR
2 |60227-01 1 | kR TOP COVER
3 |60227-02 1 |CDEAYILARIL DIAL BUSHING, CD
4 [B150607 1 | BT Lt RUBBER CAP, 32.8
5 [60229 1 | RK¥FEHNA— COVER, :T/TAKE-UP LEVER
6 |60204 1 | EXFEHNA—IE BOLT, SOCKET M4X0.7 L=6
7 (31207 1 | KEHA—LL T v— WASHER, PLAIN M4
8 |60228 1 | Bl —bh s SHEET PACKING
9 [30066 7 | Bk BOLT, SOCKET M5X0.8 L=12
10 |27172 5 |7ug SET SCREW, SOCKET (CP) M6X1.0 L=8
13 |60002 1 |EHR FACE PLATE
14 |B159150 1 |@EiRT Lie RUBBER CAP, 20.5
16 |60004 1 |ERGHS OIL WICK, 130
17 {60003 1 |@ER xS PACKING,; F-PLATE
18 |27177 2 |mikit BOLT, SOCKET M5X0.8 L=16
19 |B117936 3 |#HESNT LR RUBBER CAP, 9.4
20 |20218 1 |34t RUBBER CAP
21 20161 1 B OIL WINDOW
22 |8040 2 |[a—FHh/i—it SCREW 9/64X40 L=8
23 [30025 2 |a—Fhn—1t Ty e— WASHER, PLAIN L3.5
29 |B142374 2 |\wsLA—Tva BUSH, DRY : L=20
30 |B140063 1 | \wHLR—Ryss— PIN, DOWEL
32 |B153132 1 |13y N—RbysA—Fa1—T  |NYLON TUBE, L=135
33 |B140063 1 |71\ N—=RF4 ZAkysi—  |PIN, DOWEL
34 |B104821 1 |/ \vsL " —iT L RUBBER CAP, 10.5
35 |30046 1 |7—R&1E SCREW, TRUSS M4X0.7 L=4
36 |31207 1 | 7—REBLETYvr— WASHER, PLAIN M4
37 12132 1 |ZELIKR BED SLIDE
38 |6031-01 1 [ZELIREDHRL SCREW  11/64X40 L=9.0
42 |60358 1 [RwF kiR UPPER COVER ASSY, BED
43 |60359 1 | RNuR kR AvF SHEET PACKING, BED
44 (30075 10 |[Nwhk Bt BOLT, SOCKET M4X0.7 L=8
45 |B105113 1 | RyF#me SCREW 12.70X28 L=5
46 |B105215 2 |RyRRimiEs Syxy PACKING
47 |60357 1 | RIS PIPE
48 |60371 1 R RE=Z—)L(TF TUBE, 120
49 |60364 1 [ RyKihig OIL CAP, BED
50 |B140518 1 [ NuKBa228Ehie SCREW 7.94X28 L=10
51 |B081007 1 |RuRRE 8R0S 0 RING, P7
63 |B159150 1 |R&EHS—T LK RUBBER CAP
64 (60360 1 |AAIsr—2 OIL GAUGE
65 |37229 2 |7z SET SCREW, SOCKET M4X0.7 L=5
66 |61531 1 | A EEZZE(R) SUPPORT BAR (LONG)
67 |61533 1 |fffEh —ik INTERMEDIATE CASE COVER
68 [30046 4 |chRfEH/ A —iRIE SCREW, TRUSS M4X0.7 L=4




L EHEH{% /Upper shaft mechanism
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L EhRH{%/Upper shaft mechanism

0
no. | meEs s 2% DESCRIPTION
PARTS NO. | QTY
1 |60007 1 | E&h UPPER SHAFT
2 |60015 1 |9509F— 3 hi CRANK MOTION CAM
3 |11031 1 | EER7YEED BEARING, UPPER SHAFT
4 18607 1 |95 9hLIEA) SCREW 9/32X28 L=16
5 |27172 1 |93529Hh11k(B) SET SCREW, SOCKET (CP) M6X1.0 L=8
6 |30066 2 |90ESTU IR BELT, SOCKET M5X0.8 L=12
7 |35999 1 |90FESS o1k SET SCREW, SOCKET (CP) M6X1.0 L=6
8 |60011 1 [(IN\FoY— BALANCER
9 (28027 1 [(I\So9—1k SET SCREW, SOCKET (CP) M8x1.25 L=12
10 |60009 1 | L#BRAS— () BR-COLLAR, M U-SHAFT
11 |27172 2 | L#BRAS—(d)1E SET SCREW, SOCKET (CP) M6X1.0 L=8
12 |60010 1 | EERFY T () BEARING
13 |60223 1 |R&EHS— COLLAR, BOBBIN WINDER
14 |35999 2 |R&EEHT—IE SET SCREW, SOCKET (CP) M6X1.0 L=6
15 60224 1 | ERILRT—1) (%B) UPPER BELT PULLEY ASSY
16 60225 1 | ERLRT——1k(A) SET SCREW, SOCKET (CP) M6X1.0 L=12
17 |28043 1 | EXJLT—Y—1E(B) SET SCREW, SOCKET (CP) M6X1.0 L=10
18 |60008 1 | EEIBRAS— (i) BR-COLLAR, B :U-SHAFT
19 |60013 1 | E#BRAS—(#)1EeH&  |RETAINING RING, EXTERNAL C20
20 |27172 2 | E#BRAS—(#)1E SET SCREW, SOCKET (CP) M6X1.0 L=8
21 60014 1 | EERRT YT ($8) BEARING
22 |61503 1 [BA3F Rk TIMING BELT
23 |50404 1 |F—1—ik(A) SET SCREW, SOCKET (CP) 15/64X28 L=19
24 |50405 1 |F—1)—I1k(B) SET SCREW, SOCKET (CP) 15/64X28 L=19
25 161529 1 |F—Y— PULLEY COMPLETE
26 |37031 1 [F—=U—#Lal SCREW, FLAT M6X1.0 L=16
27 |37028 1 [7—)—8BLRCES WASHER
28 |61504 1 |7AF5— IDLER
29 [61507 1 |[ZA4FZ—x& IDLER FLANGE
30 |61505 1 | 7TAFS—H#H IDLER SHAFT
31 |11426 2 |7AFS—EhikoHEs RETAINING RING
32 |27171 2 |7AF5—181E SET SCREW M5X0.8 L=10
33 |61506 1 | 7AFS—sa% IDLER ADJUSTING SCREW
34 |271172 1 |7ARS—RE&#IE SET SCREW, SOCKET M6X1.0 L=8
35 |61534 1 [3ZXFYT INDICATOR RING
36 (27172 1 |X=FY4 1k SET SCREW, SOCKET M6X1.0 L=8
37 |37061 2 |PAES—Tyirp— WASHER
38 (37158 1 |F—=—Tyiv— WASHER




&4 - KFEEJ1% /Needle bar and thread take—up mechanism




&#t# - XFEEH{%/Needle bar and thread take—up mechanism

NO.| SlE#ES |HiE % DESGRIPTION
PARTS NO. | QTY

2 |60028-0 TETL
* oo : ggii% NEEDLE BAR BRACKET
4 |60028-03 N Ak NEEDLE BAR BRACKET SHAFT

; RUBBER SHEET
5 60030 2 |sHETBHME:
6 |60044 1 ﬁgﬁgﬁggiw PIN
7 la7112 2 |aHEins=p GUIDE RAIL, N/B-CLAMP
8 [60622-A 1 ez FEAL—/LE SCREW M3X0.5 L=6
10 |B140553 1|8k NEEDLE BAR
11 |60041 i i SET SCREW 1/8X40 L=4.5
12 137134 B s = NEEDLE BAR CLAMP
13 60042 i |apEnEsT SCREW M4X0.7 L=10
14 160034 1 i‘H@i‘*E—' . SLIDE BLOCK, N/B-CLAMP
15 (60032 i |atiEta; ;_’l’"'rj OIL TUBE, 110
16 |60031 i ﬁﬂéif:y% o OIL WICK, 700
17 |30046 i aralig e SPONGE
18 |61508 i ZRan ~ SCREW, TRUSS M4X0.7 L=4
19 137046 1 | REATIT () ggzg&DGTQKET—UP LEVER COMPLETE
20 (37047 1 s .S T-TAKE-UP
21 | : Zﬁig;’f‘J:z (X) BEARING, L ; T-TAKE-UP
22 160019 1 Eﬂﬁﬁ_/ WASHER, THREAD TAKE-UP
23 (60021 T THREAD TAKE-UP SUPPORT
24 (37585 1 | REXZHRLFVE SUPPORT SCREW M4X0.7 ; T/TAKE-UP
25 |37053 2 |EEBEZ —RILRTYY NUT M4

XAZ=—ENRTYY N
26 [60020 2 |ZEEzyLy EEDLE BEARING
27 160022 ' oo ,)59; SUPPORT RING, ; T/TAKE-UP
28 |60023 i |atESS S5 (@) CRANK, 90
29 (60024 2 |sHESSS HRpiy s NEEDLE BAR CRANK ROD ASSY
30 (60017 1 |=med —_ BEARING
31 |60116 1 |EEE AL PIN, ; T/TAKE-UP
32 |60018 i ATy SET SCREW, SOCKET (CP) M5X0.8 L=8
33 |60116 e BUSHING, ; T/TAKE-UP PIN
34 |60043 1 |ehE T2 s ED gﬁ;flﬁléEW. SOCKET (CP) M5X0.8 L=8
o o M B 5yl BUSHING, F
37 |60039 2 |ehiEt L8 j]_/ p—_— RING, THRUST
38 [27177 9 ﬁgi‘:‘%h;—ﬁnu COLLAR
39 (90625 2 |sHELBMAS Gl Ty BOLT, SOCKET M5X0.8 L=16
40 |NO122 S#hS—iH4al 7 v vy— [WASHER, SPRING 2-5
1 [&DP X 17 #22
41 [61508C 1 |Z=EE9r NEEDLE, DPX17 (#22)
42 {31110-A 1 |afEt THREAD TAKE-UP LEVER SET
44 |60634 1 leHasEyE BOLT, SOCKET M3X0.5 L=10
46 161024 1 |atia= NEEDLE CLAMP BRAKE PIN
NEEDLE CLAMP




th#f % BH4& /Inner presser foot mechanism




f1# Z B8 {% /Inner presser foot mechanism

NO. | BGEE |HE| S DESCRIPTION
PARTS NO.| QTY

1 |60081 1 [EE A% (F) BUSHING, F

2 {60082 1 |8 A% () BUSHING, B

3 |60106 2 |EEghhS— COLLAR, UD ADJUST-SHAFT

4 [18028 2 |#E#HT—1E SET SCREW. SOCKET (CP) M5X0.8 L=5

5 |60078 1 | RAR D SPONGE

6 [60080C 1 |4 ($H) SHAFT ASSY

7 160080 1 |8 SHAFT

8 (31092 1 |$EEFERC BOLT, SOCKET M4X0.7 L=12

9 [B104450 1 |iEEgT L1 RUBBER CAP, 8

10 {60057 1 |iEEE CONNECTING PIN

11 |60528 1 |#EE s OIL WICK, 235

12 [60068 1 |Fa—THAFA) TUBE GUIDE

13 |60064 1 |Fa—THAFLL BOLT, SOCKET M3X0.5 L=5

14 60066 1 |g LEATHER

15 [18349 1 |BiE BOLT, SOCKET M3X0.5 L=6

16 |60483 1 |[ERZDviv— WASHER, SQUARE 10X12X1

17 |60065 1 |=E-oXEs CONNECTION

18 |60059 1 |Evibm STOPPER CLAW

19 |60060 1 | EER PRESSER GONNECTION PLATE

20 |60056 1 [$RZ R PRESSER BAR CONNECTION

21 |60059 1 Bt STOPPER CLAW

22 |60064 1 |EibmuitE BOLT, SOCKET M3X0.5 L=5

23 60056 1 |$EZ R PRESSER BAR CONNECTION

24 |60059 2 |Evibm STOPPER CLAW

25 160064 1 |{Eibmut BOLT, SOCKET M3X0.5 L=5

26 |60057 3 (HZEEREEY CONNECTING PIN

27 |60058 3 A EERE S OIL WICK, 50

28 |60094 1 | aE ——IL 147 OIL TUBE, 75

29 |BS51277 2 8oLk FELT

30 [BS51803 1 |#BE8oLk FELT

31 [60079 1 |8 L2 (ED RUBBER CAP

32 |60086 1 |#shE L hE OIL WICK, 80

33 |60096 1 |t b & dhmE OIL WICK, 20

34 |60063 1 | A EH# SHAFT, SLIDE BLOCK

35 |61021 1 |z INNER PRESSER BAR

36 |60062 1 |IRhIEAE GUIDE SLIDE BLOCK

37 |8145-03 2 |[IERhiEAE#EIEOHR RETAINING RING, EXTERNAL 4

38 |60061 1 |#ERhibik STEADY PLATE

39 (37136 2 |IRh btk SCREW M5X0.8 L=10

40 [19411-S 1 |z INNER PRESSER FOOT

41 [17104 1 |hIFxIE SCREW SM4.37X40 L=6

42 |19411C 1 |$F#z(8) INNER PRESSER FOOT COMPLETE




ﬂﬁi?ﬁ‘ffc/Outer presser foot mechanism




S Z B{% /Outer presser foot mechanism

NO. | MEEE e RS DESCRIPTION
PARTS NO.| QTY

1 [60161 1 |38z EFEhAR)L(A) BUSH, A ; P-FOOT LIFTER SHAFT

2 |B148197 1 IR L HFEA%ILB) BUSH, R ; SPREADER SHAFT

3 |60162 1 |3 Z T8 A%2ILC) P-FOOT LIFTER SHAFT BUSH, C

4 |B146539 1 |3RZ L (FEA%LD) FEED SHAFT BUSH, L

5 61023 1 |FATEARL BUSHING, ; P-BAR

6 (60116 1 [ EARNLLE SET SCREW, SOCKET (CP) M5X0.8 L=8

7 160069 1 RS AV PRESSER ADJUSTING DIAL

8 [60070 1 |3 A SRR R (FH) PRESSER ADJUSTING PLATE ASSY

9 60077 1 (X AESIRTTILL FELT, PRESSER ADJUSTING PLATE

10 |60076 1 A REYYIES PIN

11 [11426 1 |BAREYIIE IO RETAINING RING, E7

12 (60156 1 |32 EIFEE () P-FOOT LIFTER CONNECTION ASSY

13 |60157 1 (32 b EES RS OIL WICK, 400

14 |60158 1 | EEEENEY PIN

15 |28043 1 |#BZEF#HE 1 SET SCREW, SOCKET (CP) M6X1.0 L=10

16 |61022 1 (AR Z 8 PRESSER BAR, OUTER

17 60074 1 |HIBERT T 8 SHAFT, PRESSER BAR SPRING

18 160073 1 |BEAETYUHTZ(F) SPRING SUPPORT, D

19 [60075 1 R ETYT PRESSER SPRING

20 |60071 1 [EERTY T HS5— COLLAR

21 |60072 1 [BEFERATISE(LE) SPRING SUPPORT, U

22 (19060 2 |BABRATYL TR TG E PIN, SPRING 3X8

23 |31094 1 (A ERT) TR RETAINING RING, E5

24 |60155 1 Bz EITE PRESSER BAR, LIFTER SHAFT

25 |B146581 2 |#Z EFEHS— SET SCREW COLLAR

26 |B014760 2 A EFEHT—1ERLC SET SCREW, SOCKET 5.95X28 L=6

27 |60380 1 |BEETB(LE) KNEE LIFTER ARM, U

28 |28031 1 |E¥F EFE(E)&FERL BOLT, SOCKET M6X1.0 L=14

29 60163 1 (A LEFE(E)RTYT SPRING

30 [61525 1 |BRLEFEEEGE) K-LIFTER CONNECTING BAR ASSY

31 |61525-01 1 |BETFEEE KNEE LIFTER CONNECTING BAR

32 130203 2 |YroR—) LINK BALL

33 |11412 2 |YoHoR—ILF vk NUT

34 128578 2 |EY EFEEETvI— WASHER, SPRING 206

35 |60165 1 [#BEZEIFHLB) PRESSER BAR LIFTER CAM, B

36 34323 1 (A EITFHLTF)EAL BOLT, SOCKET M5X0.8 L=18

37 |60164 1 |#Z EFHLA) PRESSER BAR LIFTER CAM, A

38 (61050 1 A2 EFHLAERL SHOULDER SCREW 15/64X28

39 |61051 1 |[BAEFHLA)T Y v— WASHER, PLAIN L6

40 |8047 1 [BEEFHLWAWLEET Y v— WASHER, WAVE 8

42 60166 1 ||z ke PRESSER LIFTER BAR

43 (11430 1 ||Z EiFiEEY LEVER GRIP

44 |60379C 1 |EREFEGR) KNEE LIFTER SHAFT ASSY

45 160379 1 |ERLIFEs KNEE LIFTER SHAFT

46 |BS16290 1 |BREF&#@E NEEDLE ROLLER, 4X19.8

47 |28208 1 | B RETAINING RING, E10

48 160381 1. |BREFER(TF) KNEE LIFTER ARM, D

49 134323 1 |E¥ EIFB( Tl BOLT., SOCKET M5X0.8 L=18

50 |30804 1 |EY EFB(TF) vk NUT M6

51 |60159 1 |3z EFeE NEEDLE ROLLER, 5X29.8

52 (30804 2 WA AV F b NUT M6

53 161020 1 [{ZE PRESSER HOLDING BRACKET

54 127174 1 |zt PINCH SCREW M5X0.8 L=8

55 [18484 1 |4 RZ 1k SCREW 3.57X40 L=11

56 (10677 1 |5 IE Ty v— WASHER

57 |19470 1 | a2 —H—F FINGER GUARD

58 [10796-S 1 |58z OUTER PRESSER FOOT

_10_.




TERE{% /] ower shaft mechanism
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T EhRS{%/Lower shaft mechanism

no. | mazEe |us e DESCRIPTION
PARTS NO. | QTY

1 160328 1 | TEETARIL BUSHING, F :L-SHAFT

2 |BS07333 1 | FEARILEDAT PIPE, 4

3 60326 1 | FEA IS —ILGED OIL SEAL

4 160368 1 | FEhARIL (i) BUSHING, B :L-SHAFT

5 (60327 1 | F#hA AL —IL(iR) OIL SEAL

6 |61509 1 | T LOWER SHAFT

7 |61510-C 2 | FERFTYLTHS— (%) LOWER SHAFT BEARING COLLAR ASSY

8 (37185 4 | TFE#HARTFYTHT—IE SCREW M6X0.75 L=6

9 |61544 1 | FEfv— LOWER SHAFT GEAR

10 |28031 1 | F#¥v—ik SCREW M6X1 L=14

12 |B144875 1 |%Ha0o PLUNGER

13 |BS38268 1 |{&fanzxFysy SPRING, COMPRESSION

14 |BS38442 1 |#maootksl SCREW 6.35X40 L=5

15 |60369 1 [TFRILNT—Y () BELT PULLEY ASSY, LOWER

16 [10615 1 | F7—=V—iEt SPRING, LOCK LEVER

17 |10616 1 | F7F—U—Et% LOCK LEVER

18 |10617 1 | FF—U—I RATCHET

19 |10618 1 | FF—Y—EfE CONNECTING LINK

20 |10620 1 [F7—U—8YE> PIN, COTTER

21 10614 1 | F7—)—HRIEREE SHAFT, SPRING

22 (10613 1 | FF——E&E LOCK LEVER SHAFT

23 27170 2 | FRLLNT—Yt SET SCREW, SOCKET (CP) M5X0.8 L=6

24 (10619 1 | FTF—U—rTY45 SPRING

25 160370 1 | TR - BELT SHAFT, LOWER

26 |37026 1 | FARILRESRELEA) SET SCREW, SOCKET (CN) M6X0.75 L=8

27 |37185 1 | TFARILMS#LEB) SET SCREW, SOCKET (CP) M6X0.75 L=6

28 28043 1 | TFEIARJL(EDLE SET SCREW, SOCKET (CP) M6X1.0 L=10

29 |36322 1 |RYHL THREAD TRIMMER CAM

30 |61520 2 |RYYhLak SET SCREW 1/4X28 L=10

31 |70161 1 | F#hs— LOWER SHAFT COLLAR

32 [12435 2 | TE#HZ—IE SET SCREW 11/64X32 L=6.5

_'I 2_




#ik. #H#k A /Throat plate and throat plate base
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&1k, $t#R 1T & /Throat plate and throat plate base

NO. | moEE |&a M DESCRIPTION
PARTS NO. | QTY

1 {40264 1 &Rt A THROAT PLATE BASE

2 12120 2 |[#iREEIEHRL SCREW 7.85X20 L=18.0

3 |12136 2 [#HiRtEBEHRETYv— WASHER

4 140260 1 |&HR THROAT PLATE

5 |37210 2 |#HRIE&HAL SCREW M4X0.7 L=6.0

6 10766 1 [FEYEHRERC SCREW 1/4X32 L=7.0

7 10517 1 | EYEHERC Y NUT 1/4X32

8 |[14026 1 |#HREETILE FELT

9 |12128C 1 |EYHREIT <) FEED PLATE SLIDE BLOCK COMP.

10 12128 1 |ZYiRgd~ FEED PLATE SLIDE BLOCK

11 {12129 1 | EYHRET TR FEED PLATE SLIDE BLOCK SCREW STUD

12 16339 1 |FEYHRAD<LESHHRE FEED PLATE SLIDE BLOCK SCREW

13 [13076-01 1 |FEUiEAIT <kl vk NUT 7/32X32

14 10703 1 | EYIRAIYRCE#T v r— WASHER

15 136807 1 |hi—ik COVER PLATE

16 |14013 2 |hAn—iRitHHal SCREW 9/64X40 L=55

17 |14012 1 |#HREEH A —F) THROAT PLATE BASE COVER (FRONT)

18 [14013 2 [#HiREEHAA—GD IEHRL SCREW 9/64X40 L=55

19 |14012 1 |#HREEH A —(%8) THROAT PLATE BASE COVER (REAR)

20 [14013 2 |#iREEHA—(&) 1LHAL SCREW  9/64X40 L=55

21 |36806 1 |TEEER SET PLATE

22 |14024 2 [TEEERILESHRL SCREW  3/16X32 L=9.5

23 |61530 1 |#UiR FEED PLATE

24 40261 1 |¥Yts FEED DOG

25 |10561 1 [FEYELESHRL SCREW 11/64X32 L=6.5

26 |12123 1 |EEhhts THROAT PLATE BASE SUPPORT

27 {12110 2 (@B H1EHRLE SCREW 7.85X20 L=26.0

28 |12136 2 @Bt EEHR LTy r— WASHER

29 |10545 4 |#BIEEEERL SCREW 11/64X32 L=14.0

30 |36805 1 |$HREEhA— THROAT PLATE BASE COVER

31 [14013 4 |#HRtEH/A—1EHRLE SCREW 9/64X40 1L=55

_1 4._




AT L E. 71T /Hook saddle and hook
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H< I H .57 /Hook saddle and hook

no. | mems |us 2.4 DESCRIPTION
PARTS NO. | QTY

1 |34315 1 [RE> BOBBIN

2 140854 1 |A< ) HOOK COMP.

3 |36902-01 1 |5h= HOOK (BODY)

4 130502-13 I E 353 THREAD GUARD

5 |30502-14 2 |HR=iRiE THREAD GUARD SCREW

6 |16407-05 1 |#H%Hk NEEDLE GUARD

7 |16407-06 2 |2k NEEDLE GUARD SCREW

8 |34754-03 1 [Ah~Y BOBBIN CASE (BODY)

9 |34314-10 1 |FRFAF BOBBIN CASE TENSION SPRING

10 |16407-12 1 |RFAFARFBERLE BOBBIN CASE TENSION REGULATING SCREW

11 [16407-11 1 |HRFF/ 1L SCREW  UNF No. 4X40

12 |14505-03 1 |RATEz  (V/F) HOOK GIB

13 |16407-04 3 |RAYIRZLLL HOOK GIB SCREW

14 |{14005-17 1 |(hvEcHHEgRl HOOK SCREW

15 |14005-19 1 (A= k FELT

16 |14005-18 3 |[heit HOOK SET SCREW

17 |34754-01 1 |Z=ERPHLE/ AR ANTI-SPIN SPRING

18 |36905 1 |hTh/AA—8) HOOK COVER COMP.

22 |14013 2 |(h<Hhn—1t SCREW 9/64X40 L=55

23 |37250 1 |h<h/A—8Z 3% HOOK COVER SPRING

24 |37251 1 | hThA—8z Rk SCREW M3X0.5 L=5.0

25 14032 1 |[RESy—RA—TF— BOBBIN CASE OPENER

26 |14008 1 [h=x&ZxN+ FELT

27 |36904 1 et HOOK SADDLE

28 [12110 ¢ bhetenk SCREW  7.85X20 L=26.0

29 |12136 2 | AW BLETYv— HOOK SADDLE SCREW WASHER

30 [61514 1 |A<Eh HOOK DRIVING SHAFT

31 |14010 1 |ATEITI/LE FELT

32 161545 1 |AYEEYv HOOK DRIVING PINION (SPIRAL)

33 |18028 2 |hvEFv—ik SET SCREW M5X0.8 L=5

35 [14033 1 |A—TFF—2=X BOBBIN CASE OPENER FORK

36 [15055 1 |A—FF+—=_X1k PINCH SCREW 11/64X32 L=9.0

37 |61554 1 |F—FF—=3hs OIL WICK 4X4 L=260

39 |61515 1 |hA<EhS5— HOOK DRIVING SHAFT COLLAR

40 |18028 2 |hTEhHhS5—I1k SET SCREW M5X0.8 L=5

41 |61553 1 |[Eo—sq7F OIL TUBE ®5 L=80
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HEIYBEHE 1/Thread trimmer mechanism 1
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FHUIYUHEFE 1/ Thread trimmer mechanism 1

]
NO. | mame |us ELES DESCRIPTION
PARTS NO. | 4TY
1 61516 1 [AREd DRIVING KNIFE SHAFT
2 136912 1 |EEBIAR DRIVING KNIFE
3 130075 1 |EREHARIE SCREW M4X0.7 L=8.0
4 37722 1 |AREHS— DRIVING KNIFE SHAFT COLLAR
5 |18028 2 | AREgHS—1EHHl SET SCREW M5X0.8 L=5.0
6 |61517 1 |AREAZIL DRIVING KNIFE SHAFT BUSHING
7 (8103 1 | AREAZ)ILIEDHLC SET SCREW 11/64X40 L=35
8 (36914 1 |EEARZT FIXED KNIFE BRACKET
9 (36913 1 |EEAR FIXED KNIFE
10 [11437 1 |BEARIESHIR FIXED KNIFE RETAINING PLATE
11 36915 2 {EEARLE SCREW 1/8X44 L=5.5
12 136916 1 |REFAT THREAD RETAINING SPRING
13 [16219 1 |REEARILE SCREW M3X0.5 L=3.3
14 [4211 1 |RBEEARLEFVE NUT M3X0.5
15 |14024 2 |BEEARSEL SCREW 3/16X32 L=5.5
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HUIVUHE4E 2/Thread trimmer mechanism 2

No. | meme |us g DESCRIPTION
PARTS NO. | QTY
8 [36321 1 | AREFEDEER) DRIVING KNIFE ARM (RIGHT)
9 |18065 1 | ARB=HFEE) Rl PINCH SCREW M5X0.8 L=14.0
10 |90617 2 |AyFI R JOINT
11 [30066 1 | AREHEF(E) I SCREW M5X0.8 L=12.0
12 |36919 1 |PaA ek JOINT CONNECTING ROD
13 |4135 2 |FREF vk NUT M5X0.8
14 37717 1 [ARRTY T EMR JOINT CONNECTING ROD SPRING HOOK
15 4135 1 |[ARRTY T EMRFvE NUT M5X0.8
16 |90618 1 | AREDEREE) IE HINGE SCREW M5X0.8 L=18.0
17 |4135 1 |AREREKEE) IEFvh NUT M5X0.8
18 [90625 1 | AREERBE) LTy v — WASHER
19 (36917 1 | ARSSY DRIVING KNIFE CRANK
20 |8145-02 1 |ROYHLZHO—F5— DRIVING KNIFE CRANK ROLLER
21 [38146 1 | RUYVDLZTE HINGE SCREW 3/16X32 L=15.5
22 150103 1 |RUYHLZTHvE NUT 3/16X32
23 37711 1 |ARGSHRATYY DRIVING KNIFE CRANK SPRING
24 |36325 1 [ARITU T8 DRIVING KNIFE CRANK SHAFT
26 11953 1 | ARDSUHEESHRLE SCREW 7/32X32 L=5.5
27 |38149 1 | ARGS9 FIyF PACKING
28 136323 IR VIPE LN SOLENOID BASE
29 136317 2 |VYL/AFELL SCREW M6X1.0 L=22.0
30 |28578 2 |(YL/AREBIETyL v— WASHER
31 |36326 1 |GV Z iR DRIVING KNIFE CRANK CONNECTING LEVER
32 30068 1 |GV RESERL HINGE SCREW 7/32X32
33 [13076-01 1 (GIVEEX RERS vk NUT 7/32X32
34 (38158 1 [YIViRRERL SCREW 15/64X28 L=12.0
35 |50409 1 [PV ZE RV NUT 15/64X28
36 [30105 1 |&RYVYLIAFEY PIN
37 (30124 2 YL /AFE L& (ERZ) [RETAINING RING
41 [61519 1 | ARDSHAIyIS— DRIVING KNIFE CRANK STOPPER
42 161518 1 | ARGZO9HAE DRIVING KNIFE CRANK GUIDE
43 127178 2 | ARGSOHA(FIE SCREW M5X0.8 L=25.0
44 127186 2 |AROTOHAFIET Y — |WASHER
47 |30512 1 | ARRTYTEE STUD
48 (36920 1 |ARRTY4 JOINT CONNECTING ROD SPRING
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1= YERES % /Feed shaft mechanism

NO.| HREE |HE mh DESCRIPTION
PARTS NO.|QTY

1 |60081 1 |EYEGARIL (D) BUSHING, F

2 160081 1 | L TFEhA%ILGED BUSHING, F

3 |60322 1 |EYEAR)IL (F) FEED SHAFT BUSHING

4 (60320 1 | ETFiEhAZ)L(38) UD-SHAFT BUSHING, B

5 |60321 1 [FEYEHARIL () FEED SHAFT BUSHING, B

6 |60324 1 |EYEEA L —ILGED OIL SEAL

7 160324 1 | ETF#A1L—IL OIL SEAL

8 |60331 1 | EVEEA AL —IL(E) OIL SEAL

9 |60313 1 |%Yig FEED SHAFT

10 |BS12718 1 |ZEYeETLk CHEMICAL FELT

11 |B116920 1 [EYE Ty r— RING, THRUST

12 |60310C 1 |EYEEGEED FEED BRACKET SET

13 |60316 1 |EYE FEED ARM

14 |31021 2 |EUERALC BOLT, SOCKET M6X1.0 L=16

15 160310 1 [EYEEEAD FEED BRACKET ASSY

16 131094 2 | EYEEEC DR RETAINING RING, E5

17 |60308 2 |EYLETHELZETvv— WASHER, PLAIN

18 60330 1 [EYERE L SET SCREW, SOCKET (CP) M5X0.7 L=4

19 |60311 1 |EYEE PIN

20 |31094 1 [EYBE 1k &HER RETAINING RING, E5

21 (60308 2 |EYLETESETYv— WASHER, PLAIN

22 |61558 1 |EYEREY E-—)L4T TUBE, 185

23 161559 1 EYERE T OIL WICK, 270

24 |0148-F 2 |EYBmE—_—IL/S1FTTILE FELT, 3X18

25 15087 1 |[EZ—ILA47FH]x TUBE SUPPORT, A

26 |60204 1 |Eo—sSq78x 1k BOLT, SOCKET M4X0.7 L=6

27 {60317 1 [EYETFESEEAD FEED CONNECTING ARM ASSY, UD

28 |60317-01 1 |EYLETFESE FEED CONNECTING ARM, UD

29 |60310-02 1 |EYLETFESFEES PIN

30 |31094 2 |ZEYETFESFEE LD RETAINING RING, E5

31 60308 2 |EYLEFEZETYv— WASHER, PLAIN

32 |28068 1 |ZELETFEZFEE®ERL BOLT, SOCKET M5X0.8 L=20

33 |60333 1 [EYETEE S OIL WICK, L=110

34 |60318 1 |EYETFTYT(ER) FEED LINK ASSY, UD

35 |60079 1 |EVEsT LR RUBBER CAP

36 |60339C 1 | FEYEEOVFED) LOWER FEED CONNECTING ROD SET

37 160343 1 |y ooy 5 —EsE BACK CYLINDER CONNECTION

38 |60339 1 | FEYEEOvR(FHE) CONNECTING ROD ASSY, L-FEED

39 [60315 1 | Y FEED SHAFT ARM

40 |28058 1 [EYiskshal BOLT, SOCKET M6X1.0 L=12

41 60338 1 | FEYEESE PIN

42 131094 2 | TFEUEEE VDR RETAINING RING, E5

43 160308 2 | FTREYEHEE Tyl r— WASHER, PLAIN

44 60337 1 | FEYUhL LOWER FEED CAM

45 (27172 2 | FEYHLIE SET SCREW, SOCKET (CP) M6X1.0 L=8

46 60314 1 |[EVEhitoHEg RETAINING RING, E12

47 |60106 1 |ZEYshh>— COLLAR, UD ADJUST-SHAFT

48 18028 1 |EV#h>—ik SET SCREW, SOCKET (CP) M5X0.8 L=5

49 160319 1 | ETFé SHAFT, UD

50 |BS12718 1 | ETF#7Lk CHEMICAL FELT

51 |60106 2 |ETF#hT— COLLAR, UD ADJUST-SHAFT

52 |18028 2 | ET#AhS—ik SET SCREW, SOCKET (CP) M5X0.8 L=5

53 |B104450 1 | ETFehTLdE RUBBER CAP

55 |61014 1 | FTEYLETAHL FEED CAM, UD

56 |35999 2 |EYETHLILE SET SCREW, SOCKET (CP) M6X1.0 L=6

57 |60336 1 Y EFOuR FEED ROD, UD

58 |60315 1 | EF#sks FEED SHAFT ARM

59 |[28058 1 | E TSRl BOLT, SOCKET M6X1.0 L=12

60 |60338 2 |EYETFTOvFE> PIN

61 |31094 4 |ETFOvREIESHER RETAINING RING, E5

62 |60308 4 |ETFOyE Ty v— WASHER, PLAIN

63 |61632 1 [EYIRE FEED PLATE BASE

64 60540 2 EYREILE SCREW M4X0.7 L=8

65 [12131 1 EYEEERRL HINGE SCREW 3/36X32

66 |50103 1 |EYREBEHRLTVE NUT '

67 {61557 1 |TRSaAf bk T-JOINT
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15 YR ETBE 4% /Feed adjustment mechanism




1% Y SR EN RS {% /Feed adjustment mechanism

NO. | RES |He LES DESCRIPTION
PARTS NO.[ QTY

1 |e0186 1 [EYREF 1Y IL(E) FEED ADJUSTING DIAL, U

2 |BS38284 1 [ZEYSRERLC ADJUSTING SCREW

3 |10812 1 |F14¥)LiEhl SCREW 3/16X28 L=19

4 |B142746 1 | FAVILTyv— SUPPORT PLATE

5 |18420 1 oYy O RING, 10

6 |B145502 1 |ZFA4¥ILEY POSITIONING PIN

7 |B100328 1 | FA¥ILERTY S SPRING, COMPRESSION

8 |60187 1 [EYHASHET14VIL(TF) FEED ADJUSTING DIAL, D

9 |BS38284 1 |EVERERC ADJUSTING SCREW

10 |10812 1 [F4¥ILiE SCREW 3/16X28 L=19

11 |B142746 1 | AV Ty r— SUPPORT PLATE

12 {18420 1 oYy O RING, 11

13 |B145502 1 |14V ILEY POSITIONING PIN

14 |B100328 1 |FAYIELRTYYT SPRING, GOMPRESSION

15 {60192 1 [ZEYRE A —R) CYLINDER ASSY

16 [60192-01 1 |EYFEE )8 — CYLINDER

17 |60192-02 1 |#F JOINT

18 |60192-03 1 [HaLoH— SILENCER

19 60198 1 |PCAN/OVFa1—T TUBE

20 |31021 2 |EYHAREBIY S —I1E BOLT, SOCKET M6X1.0 L=16

21 |28578 2 [REYFRE A — Ty r— WASHER, SPRING 2-6

22 |28058 1 |EYREE )T —Eimhl BOLT, SOCKET M6X1.0 L=12

23 30804 1 | ZEYREES A —F vk NUT, 3 M6

24 160191 1 | RYRE A —IR SETTING PLATE, PC-CYLINDER

25 118065 4 [EYUREH U AIRIE BOLT, SOCKET M5X0.8 L=14

26 [90625 4 |FEURE A RIET v e— WASHER, SPRING 2-5

27 |60340C 1 [N\yH)oF—tyk BACK CYLINDER ASSY

28 60346 1 [AEL— L) GUIDE RAIL ASSY, L

29 |60346 1 [BEL—IILER) GUIDE RAIL ASSY, R

30 [27177 4 [BEL—NLIE BOLT, SOCKET M5X0.8 L=16

31 {90625 4 [AEL—NLIETYe— WASHER, SPRING 2-5

32 |60347 1 | —AEEY NEEDLE ROLLER, 7X22.4

34 |60350 1 |N\vHIIY T —FERE Y CYLINDER GUIDE PIN, B

35 |60230 1 |EREATYS SPRING

36 160213 1 |\wsiu g —ER_EIE SET SCREW, SOCKET (FT) M10X1.5 L=10

37 |60341 1 [y —4 A )L —IL(#)  |OIL SEAL (BACK)

38 [60212 1 | \woo oS —A 4 )L —)IL(EI)  |OIL SEAL (FRONT)

39 |60188 1 |3EYEEsB FEED ADJUSTMENT ARM

40 160189 1 [ZEYURESEREE PIN

41 27172 1 | EYHERE > 1E SET SCREW, SOCKET (FT) M6X1.0 L=8

42 |60190 1 EYERERATY ST SPRING

43 |60194C 1 [EYRBHESFEGE) FEED ADJUSTING LEVER ASSY

44 |60194 1 | XVEREZ5%E FEED ADJUSTING LEVER

45 60195 1 | EYEREE5FEE NEEDLE ROLLER, 6X25

46 (60115 1 [EYEREEESE LINK PIN, 8

47 [18028 2 |FEYREFEAEE L SET SCREW, SOCKET (CP) M5X0.8 L=5

48 |37008 1. | EVHEE5ERHHRLE SCREW M5X0.8 L=25

49 |61521 1 |5EYSEEN RS FEED ADJUSTING CONNECTION

50 |60348 1 |R\ws Yo —125% CONNECTING BLOCK, B-CYLINDER

51 160351 1 |1\ 8 —125F1E BOLT M6X1.0 L=25

52 160349 (I PAVZ DIME Sy 1Y J b =18 PIN SCREW  M6X1.0

53 |60342 1 | —2 T SPRING

54 |61526 1 [INyHIYod—2T) 52 B |SPRING LATCH
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E%YBY4% /Upper feed mechanism

14
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FEYREE{%/Upper feed mechanism

NO. Mmoxs  |(ye mAa DESCRIPTION
PARTS NO. | QTY

1 |60214 1 [ EEYEROVF UPPER FEED CONNECTING ROD

2 |28076 1 | EEYEEDYF#ERC BOLT, SOCKET M6X1.0 L=18

3 |61567C 1 |E=—Ls 17l ER) OIL WICK, PIPE ASSY

4 130750 3 HSEEANAR FASTENING BAND

5 |61522-AC 1 | EFEYERKOVE () UPPER FEED CONNECTING ROD (MIDDLE)
6 |60217 2 | EEYEL G UPPER FEED CONNECTION ASSY
7 |BS07333 2 | ESXYEFE ST PIPE, 4

8 |17047 4 | EEVERESFEERL SHOULDER SCREW 9/32X28 L=85
9 |17095 4 | EEYEFKERERQCILEOEH RETAINING RING, E8

10 |61536 1 | EEVEZOYE(R) LS HOLDER FOR HINGE SCREW

11 27171 2 |EEYESEOVR(R)+EI1E  [SET SCREW M5X0.8 L=10

12 118015 1 | EEEYEFEOVE (h) Bl HINGE SCREW

13 |61538 1| EXYEREZSE CONNECTING LEVER, U-FEED

14 |28076 1 | EZEYESESEHRL BOLT, SOCKET M6X1.0 L=18

15 60079 1 [FEYeET LR RUBBER CAP

16 |60568 1 [EYEhREE) OIL CAP
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W #ELEE{%/Feed reverse mechanism

No.| mazs |us =2 DESCRIPTION
PARTS NO. | QTY

1 160203 1 [Ny DL\—8a SHAFT, R-LEVER

2 (17095 (IR VAL APTACE T R1 &5) - RETAINING RING, E8

3 |B025100 1 |7\l A—8hikE Ty v— |WASHER, PLAIN S 10

4 |B147504 1 |AT% SPACER

5 |60204 3 |ATA1E BOLT, SOCKET M4X0.7 L=6

6 |BS07375 1 |1y SLnN—2TYos SPRING

7 |BS07374 1 (73 Li— REVERSE STITCHING LEVER
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#HZ (TR /Presser foot lifter mechanism
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% _EITE{%/Presser foot lifter mechanism

NO. | MREE |ME RS DESCRIPTION
PARTS NO.| QTY

1 |60120 1 | ETFE=HEEAZILED UD-ADJUSTING SHAFT BUSH, F

2 |60081 1 | ETFEHREEATILER) BUSHING, F

3 |60126 1 |CDAEAYIL DIAL, CD

4 |60127 1 [CDEAYIHL DIAL CAM, CD

5 |60128 1 [CDEAYILEY DIAL PIN, CD

6 |1917 1 |[CDFAYILEZRTY SPRING, A

7 |1392 1 |[CDHE ALttt SET SCREW, (CP) 11/64X40 L=6.5

8 60107 1 | E FEUBERTEY SUPPORT PIN

9 |60116 1 | L FTEVREZHE L SET SCREW, SOCKET (CP) M5X0.8 L=8

10 {60098 1 | ETFEFEEE ) ADJUSTING BRACKET ASSY, UD

11 /60103 1 | ETFTEREGE ADJUSTING BRACKET, UD

12 160109 1 | L TEHEEH5— ADJUSTING BRACKET COLLAR, UD

13 |30066 1 | ETFTEHEGEHT—IERL BOLT, SOCKET M5X0.8 L=12

14 190625 1 |EFTEAHEHS—1ET v +— |[WASHER, SPRING 2-5

15 |28563 1 | ETFEHEEEAy/— BOLT, SOCKET M5X0.8 L=8

16 |90625 1 |—RkYIS—T i — WASHER, SPRING 2-5

17 |60114 2 |FHEBY2B)4E LINK ASSY, B

18 160115 2 |FRER&Y LB LINK PIN, B

19 |27170 2 |FAEBY 2B VI SET SCREW, SOCKET (CP) M5X0.8 L=6

20 |60099 1 |z EFhA INNER PRESSER CAM, UD

21 127172 2 |PMEZETFHLIE SET SCREW, SOCKET (CP) M6X1.0 L=8

22 60101 1 |h#BAEFOYE INNER PRESSER ROD, UD

23 60100 1 |5z E FOyRARFYL4 NEEDLE BEARING

24 160113 1 |FREEY (A LINK, A

25 |60102 1 | EFavrFEy ROD PIN, US

26 |60083 1 |{EE25%F CONNECTING LEVER

27 |34323 1 [E#E5FHORC BOLT, SOCKET M5X0.8 L=18

28 |60084 1 |8 sFEY PIN

29 |27170 2 | ETEASHELE SET SCREW, SOCKET (CP) M5X0.8 L=6

30 |60106 2 | ETFERE#MHS— COLLAR, UD ADJUST-SHAFT

31 |18028 2 | L FERE#HHT—IE SET SCREW. SOCKET (CP) M5X0.8 L=5

32 |60129 1 |CDEFEEDEGED CONNECTING LEVER ASSY, CD

33 |60129-01 1 |CDE&EESE CONNECTING LEVER, CD

34 |60129-02 1 |CDE&EDEEY PIN, CD

35 |28076 1 |CDEHEEIFEHHRL BOLT, SOCKET M6X1.0 L=18

36 |60122 1 |2 LTRSS ADJUSTING SHAFT, UD

37 [60117 1 | Ay i—iR 2 SUPPORT PLATE, STOPPER

38 |31092 2 | RbyA—RZRIE BOLT, SOCKET M4X0.7 L=12

39 [31208 2 |ZHRIE Dy — WASHER, SPRING 2-4

40 17059 1 |[RFUTS%ITHRE SUPPORT SCREW M5X0.8 L=10

41 160077 1 | EFEVBRZELTLE FELT, PRESSER ADJUSTING PLATE

42 160130 1 |CDSPH#HITE Rl SPRING HOOK

43 |60152 1 |CDSP#iE R LF vk NUT M8

44 60125 1 |[cDARTY4B SPRING, B
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## BH1{% /Bobbin winder mechanism
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%% B81%/Bobbin winder mechanism

[

NO.| MRBESE |He RES DESCRIPTION
PARTS NO.{ QTY

1 160571-A 1 |7FREBZ BOBBIN PRESSER, R

2 |BS25413 1 |[FRE AR Z Eh(5R) BOBBIN PRESSER SHAFT ASSY

3 |B062400 1| R&EELA—IERE SCREW, PAN M4X0.7 L=6

4 (B026040 1 | FRESLA—LETyr— WASHER, PLAIN 4

5 |BS25790 1 | REZTHZ(T(HE) B-WINDER SHAFT BRACKET ASSY

6 |60222 1 | RS BOBBIN WINDER SHAFT

7 |B048060 1 |S&Ehshit i RETAINING RING, E6

8 |BS23651 1 |RESEREIELRC SET SCREW, SOCKET (FT) M6X0.75 L=6

9 (BS25417 1 |R&E=iTh SPRING

10 |BS25418 1 |REZFRLIEH SPRING

11 [BS25409 1 | =6 BOBBIN WINDER SHAFT

12 |BS25410 1 |REEE BOBBIN WINDER WHEEL

13 [BS25789 1 | 5&E2T LG RUBBER RING, 29

14 |B012400 2 |R&EFHIERC SET SCREW, SOCKET (FT) M4X0.7 L=6

15 [BS51262 1 | [ESYE&THR DUST GUARD PLATE, L

16 |60216 1 | HR&EEZ v A—RLC BOLT, SOCKET M5X0.8 L=35

17 [B025080 1 |REEhET v v— WASHER, PLAIN S 8

18 [4135 1 | REER by IA—Fyk NUT, 1 M5

19 |BS25478 1 |HRYYAZ KNIFE

20 |B062680 1 |RPYARIERL SCREW, PAN 4.37X40 L=6

21 |35994 1 |RUYAREY PIN, SPRING 2

22 |BS38736 1 | RE&EEHRFER) BOBBIN WINDER TENSION ASSY

23 37229 1 |RFFEL SET SCREW, SOCKET (CP) M4X0.7 L=5

24 11142 1 | RYYAZ Ty r— WASHER

25 |40132 1 |RE&ZHRE RN ADJUSTING FLAT SPRING

26 |37532 1 | RESHAEH R AR IERC SCREW M3X0.5 L=3.0

27 |31017 1 |REZHEHRL SCREW M3X0.5 L=4.0

28 140138 1 |R&EIy 3TN BOBBIN WINDER CUSHION RUBBER

2D 58 BH{%/Tension release mechanism

No| e ES |ua ma DESCRIPTION
PARTS NO.| QTY

1 [60150 1 |RZELESFEE) THREAD FLOAT LEVER ASSY

2 |60150-01 1 |REFELESE THREAD FLOAT LEVER

3 |60195 1 |RBLERZEEY NEEDLE ROLLER, 6X25

4 {31021 1 |REFBLESEHRL BOLT, SOCKET M6X1.0 L=16

5 (60149 1 | RZLLA—E{TIT+E LEVER SETTING PLATE

6 138042 2 |HRFLLA—E{TEIE SCREW, FLAT M4X0.7 L=12

7 60147 1 |RZELL/A— THREAD FLOAT LEVER

8 |60144 1 |RZELE THREAD FLOAT PLATE

9 160153 1 |RELLA—BRC SHOULDER SCREW 11/64X40
10 |60145C 1 |REDPLYL/AEEYE TENSION RELEASE SOLENOQID COMPLETE
11 |60146 1| REBLVYL/AFEATITIR SETTING PLATE, SOLENOID

12 |37134 2 |HFLSOLAEHRLE SCREW M4X0.7 L=10

13 |31207 2 |HZFLYL/AFEERT v ¥— |WASHER, PLAIN M 4

14 60535 1 | RENMLYL/AFZER BRACKET, :SOL

15 |30075 2 |RFLYL/AMFSIRIE BOLT, SOCKET M4X0.7 L=8

16 |31208 2 B RIED Y A— WASHER, SPRING 2-4

17 |60151 1 |E=—sq7F VINYL PIPE ( 5X4X260 )

18 |60145 1 |REMLVYLIAE TENSION RELEASE SOLENOID
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A FFFH1%/Thread tension

No. | mame (e ES DESCRIPTION
PARTS NO.| QTY

1 [60134 1 |E—HFE& TENSION ADJUSTING STUD, 1ST
2 |20224 2 |E—HFmL TENSION DISC

3 |30012 1 |[iB&EFYS 007 TENSION SPRING, ©0.7

4 120225 1 |E—HHFFvh NUT

5 (60133 1 | E—FHET THREAD HOOK, 1ST

6 |60136 1 |FAFIR(EAD) TENSION PLATE WITH PIN

7 |60391 2 |RAFE TENSION ADJUSTING STUD

8 |60135-02 1 [FAFHRAENA THREAD GUIDE

9 |B145446 4 [F¥m DISC, ; TENSION

10 |B159805 2 |#i—m DISC PRESSER, ; TENSION

11 [BS07490 2 |i@&EERTIG TENSION SPRING

12 |B149566 2 |RBFLAYIL TENSION NUT

13 |60138 1 | KEERRENT THREAD RETAINER

14 |37288 2 | XTFEEARENTIE SCREW, TRUSS M4X0.7 L=5

15 (10694 1 |Z&FEMD TENSION SPRING GUIDE ASSY
16 |B118319 1 | ZEMik4l SCREW, SM2.38X56 L=6

17 |19512 1 |REAFE TENSION ADJUSTING STUD, S
18 |10689 1 |R3IRTIT THREAD CONTROLLER SPRING
19 |19534 1 |a—-Lyk+vbk TENSION NUT

20 |60141 1 |REBEDHIR TENSION RELEASE PLATE

21 |B112712 2 |REDHIREERL SHOULDER SCREW, SM3.57X40
22 160148 2 |REBEOHERE SHOULDER PIN, TENSION RELEASE
23 [60143 1 |REDHHLEVRL PUSHER PIN, M4X0.7, TENSION RELEASE
24 |20226-02 1 (REHELRTYY SPRING

25 160142 1 |REBOFLE Sk NUT, CAP M4

26 | 4137 1 |REBOHELEREFVE NUT, 1 M4

27 (10690 1 |RTY 5% STOPPER

28 |B062670 1 |RBIERTY S %212l |SCREW, PAN SM3.57X40 L=5

29 160137 1 |RBFEHS— COLLAR, TENSION STUD

30 37229 1 |RFAFEHS—LE SET SCREW, SOCKET (CR) M4X0.7 L=5
31 [34629 2 |FRFHIE SCREW, TRUSS M4X0.7 L=8

32 [31568 1 |EHRENH(E) THREAD GUIDE, U

33 [34629 1 |E&HREMT(E)IE SCREW, TRUSS M4X0.7 L=8

34 |60534C 1 |[EHENF(T)E THREAD HOOK ASSY, D

35 [60534 1 |EHRENHF) THREAD HOOK, D

37 |BS48761 1 |#HRBA THREAD CLAMP

38 |BS49530 1 | HREAMELIEA SPRING COMPRESSION

39 |B112301 1 BBl SHOULDER SCREW, SM3.18

40 |60140 2 |EARE(F)IE SCREW, FLAT M5X0.8 L=8

41 28206 2 (O—LykARysi— STOPPER, TENSION NUT

42 37229 1 | RFEFEL SCREW M4X0.7 L=5

43 |60136C 1 |3RFHR (KD TENSION PLATE COMPLETE
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fa:H - F;8E91% /Lubrication

NO. | mame |me =4 DESCRIPTION
PARTS NO.| QTY

1 [60157 2 |CDA%JLHES OIL WICK, 400

2 60089 1 |#&dsga OIL PIPE

3 |B142274 1 |$hHEET L RUBBER CAP, 4.2

4 160088 1 RESIE OIL WICK SUPPORT

5 128563 1 RSz IE BOLT, SOCKET M5X0.8 L=8

6 (60033 1 |##ELET7ILE FELT

7 160006 1 | 7—LFZIILE(B) FELT. B

8 |60005 1 |[F—LZIILE(A) FELT, A

9 [60157 3 |#HEXE#HARILES OIL WICK, 400

10 |61527-04 1 | 7—LEBHREYE=— L/ 1T (B) OIL TUBE,

11 |61528-04 1 YT 4R OIL WICK,

12 (30750 1 (Y7 gRIE/ AR CLAMP

13 [61527-05 1 |#HELERBRYEZ=—LIA(T OIL TUBE,

14 [61528-05 1 |#HELEHHREYHS OIL WICK,

15 |61527-06 1 |[7—ALBHEYE=Z—IL/N 1T (A) OIL TUBE,

16 |60087 1 [EELAA4T PIPE

17 |BS14189 1 |kSimEEE TERMINAL

18 |60366 1 |[#BEFE——L (T OIL TUBE, 185

19 [B142274 1 | FdLE RUBBER CAP, 4.2

20 |60118 1 | ETFERHTEE=—/ 14T OIL TUBE, 150

21 60119 1 | EFEREE RS OIL WICK, 220

22 lo148-E 1 |AREFT7oLE FELT, 3X25

23 |30022-A 1 |[#m/ 17z CABLE CLAMP

24 |60105 1 |[EFEHHTEITILL FELT, UD ADJUST. BRACKET

25 |60104 1 | ETFTERHTETILMER FELT SUPPORT

26 |37136 1 | EFERHTET7ILNMBEZ L SCREW M5X0.8 L=10

27 |BS01328 1 (RS ETIMEZ HS— COLLAR

28 [16287 1 | EFERHFTETIILMHBZ Ty %— |WASHER, PLAIN M5

29 |61527-07 1 | 7—AL&RE=—)L(T OIL TUBE,

30 |60367 2 |YERI3fA Uk Y-JOINT

31 |60377 1 YRS rEZ— LT OIL TUBE, 40

32 [61527-08 1 |BHARYVE=—)L/\1T OIL TUBE,

34 (60372 1 | TR D SPONGE, LOWER SHAFT

35 [4223 1 [RRVOHZ SPONGE SUPPORT

36 |3052 ° 1 |[RR TR SCREW 9/64X40 L=4.5

37 |BS38735 1 | FEIARILGEHEF OIL FEED PIPE

38 |60356 1 [Z4)L5—81H) PLATE, FILTER BRACKET

39 160357 1 | Z4NE—ER AT PIPE

40 |BS38247 1 | 74)L5— SUB-TANK

41 160362 2 |4 3—TLEE RUBBER CAP

42 |BS44995 1 |ZxLk FELT

43 |60361 1 R 3ux PACKING

44 18040 4 |[E=Z—NLATHLYST 1k SCREW 9/64X40 L=8

45 |6603 2 |74 E2—ERIE SCREW 9/64X40 L=19

46 |60365 1 | RNyFBII8ME —— L4 T OIL TUBE, 450

47 |BS07876 1 [T4ILZ—LTHZ TUBE CLIP

48 130625 1. |Ez—)LiqTHRLHGST CUSHION CLAMP

49 |8040 1 |[Ex—niq478Los2 71k SCREW 9/64X40 L=8

50 |30025 2 \EZWRATH950F kv v— WASHER, PLAIN L3.5

51 160374 2 |&EH/NRTC-150) CABLE TIE

52 (60357 1 | 7—L&BHRY/ (T PIPE

53 [37209 1 [ETFTEHRGE7/LHEZIE SCREW, PLAIN M5X0.8 L=12

54 160527 1 RELAATEEE=—ILi4T OIL TUBE, 5

55 160532 1 |[E—IFa1—T%XX TUBE SUPPORT

56 131207 1 |Fa—THAEDTvr— WASHER, PLAIN M4

57 |15087 1 |47z RETAINER

58 |6333 3 |INATHZLE SCREW  9/64X40 L=6.5

59 61633 1 |hvigms OIL WICK,

60 (61634 1 |hv#E ——/ 1 OIL TUBE ,

61 [30625 1 |[Eo—nRe Tz o507 PIPE CLAMP

68 [15087 2 |1qTHEz RETAINER
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ZH EHEERI{E (-CD)/Alternating presser foot lifter mechanism(-CD)




R H FFEEB{R(-CD)/Alternating presser foot lifter mechanism (-CD)

No. | maEe |ue - DESCRIPTION
PARTS NO.| QTY

1 138136 1 | RFoiat—2—It SET SCREW, SOCKET (CP) M4X0.7 L=4
2 |60124 1 |RFoat—a2—r-7L9%) POTENTIOMETER ASSY

3 160132 1 RT3 g A—2—E{THR SETTING PLATE, POT-METER
4 |60204 1 |[RFoiai—42—mtit BOLT, SOCKET M4X0.7 L=6

5 31207 1 |RFaA—2—E TRt 7w - |WASHER, PLAIN M 4

6 [60123 1 |CDYYLS—(4B) CYLINDER ASSY

7 |60123-01 1 |CDY Y5 — CYLINDER

8 |60123-02 1 |#F JOINT

9 |60123-03 1 |[YvMLoY— SILENCER

10 |60123-04 2 [cDVYH—1b BOLT, SOCKET M3X0.5 L=45
11 |61543-01 1 |cDVY S —BRT7—Fa-7 AIR TUBE, 1180

12 60131 1 |—Fvo KNUCKLE

13 |38975-03 1 |ax94h/3—3P) CONNECTOR COVER (3P)

14 (3897608 1 |ax94(3P) CONNECTOR (3P)

15 |30187 3 |[axosE PIN CONTACT

16 |60542C 1 |RFoati—a—tyk POTENTIOMETER COMPLETE
A9 1% (-BT)/Quick reverse mechanism (-BT)

No. | mame |ue 242 DESCRIPTION

PARTS NO.| QTY

1 [60207 1 |BTEE (F) CYLINDER CONNECTION ASSY
2 |B100511 1 |1"\youA-RLRE SCREW 4.76X32 L=6.5

3 |B149094 1 |BTEEHS- STUD, ;S-LEVER

4 |BS01304 1 |BTEEZSRL SCREW 6.35X28 L=18

5 |B149095 1 |BTEEES WASHER, PLAIN 6

6 |60205 1 |BTL 4 —(48) CYLINDER ASSY

7 |60205-01 1 |BT YA - CYLINDER

8 |60192-02 1 |#EF JOINT

9 |60123-03 1 |HALoYy- SILENCER

10 |61543-02 1 |BTHZ7—Fa-7 AIR TUBE, 1020

11 |60206 1 |BTULA-EfHR SETTING PLATE, CYLINDER
12 |35034 2 |BTULH-1E BOLT, SOCKET M6X1.0 L=20
13 |28578 2 BT YL S -1ETyig- WASHER, SPRING 2-6

14 160209 1 = yon KNUCKLE

15 |30804 1 |ZWFyo vk NUT, 3 M6

16 |18065 3 BTV UA-E{diRit BOLT, SOCKET M5X0.8 L=14
17 |90625 3 |IBTI YA -2 Tyl v- WASHER, SPRING 2-5

18 |30715 1 |ZWFvo ey COUPLING PIN

19 4839 2 |ZiuFyonE kb RETAINING RING, E4
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RRA v FBH{% (-FL) /Knee switch mechanism (-FL)

FHRAAvFEHEBT, -CD, -DS)/Manual switch mechanism (-BT, -CD, -DS)
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R R A vFBY{HR(-FL)/Knee switch mechanism (-FL)

no. | mame |ue =4 DESGRIPTION
PARTS NO.|QTY
1 [60541C 1 |BAAvFtvk KNEE SWITCH ASSY
2 |B142026C 1 | AAyFEAT HEEGR) KNEE SWITCH SHAFT ASSY
3 |B142026 1 | A YyFIT T KNEE SWITCH SHAFT
4 |B142027 1 | RAvFRATHES BRACKET, ;:SHAFT
5 |B100463 1 | A yFEAT LR BOLT. SQUARE 7.94X18 L=135
6 |B114967 1 | RAuFEFFEA N A— STOPPER, :K-LIFTER PLATE
7 |B110087 1 | A4 yFEfFF#EL BOLT 5.95X28 L=8
8 |60541 1 |BRRAyF($8) SWITCH & CONNECTOR ASSY
9 |60541-03 1 |BERAyF - (GR) SWITCH & SETTING PLATE ASSY
10 |30187 2 |axssEy PIN CONTACT
11 130185 1 [ax94—(P) 6P NYLON CONNECTOR
12 |30151 1 |axs2—h/\— 6P PLUG COVER, #14
13 |30750 1 R AF BEAD BAND, S
14 140253 4 |BRAYFEFTARRC WOOD SCREW, M4.1X25

FEFRAAvFBE{EBT, -CD, -DS)/Manual switch mechanism (-BT, -CD, -DS)

NO.| BMEES (&= A DESCRIPTION
PARTS NO. | QTY

1 |61540C 1 [RA4yFHvbk SWITCH COMPLETE

2 60177 1 | RAYFHhi— SWITCH COVER

3 60175 3 [AAvF(UB-15KKSIN) SWITCH, UB-15KKS1N

4 160176 2 | A4 vF(UB-15KKSTM) SWITCH, UB-15KKS1M

5 |60184 5 [LvX LENS

6 |60170-01 1 [#LRET—S QR PUSH BUTTON MARK, QR

7 |60170-02 1 (LR —% CD PUSH BUTTON MARK, CD

8 |60170-03 1 |#LAR2<w—2 BC PUSH BUTTON MARK, BC

9 |60170-04 1 [#HLARET—4 HS PUSH BUTTON MARK, HS

10 |60170-05 1 #LAET—5 PC PUSH BUTTON MARK, PC

11 |60183 5 [HRLAS PUSH BUTTON

12 161541 1 | RAvyFH5—T )L HARNESS

14 |60467 1 |larssEy PIN CONTACT : LLF-01T-1.3E
15 |61542 1 |BTRAYFH5—T )L HARNESS COMPLETE

17 |60479 1 |ax44—h/i—15P CONNECTOR CAP

18 -|60466 1 |ax94—15P NYLON CONNECTOR

19 |30750 1 |&FRAE CABLE TIE

20 (60178 1 |RAyFhAi—ik SWITCH COVER PLATE

21 |37288 2 |RAyFh/ \—1k SCREW M4X0.7 L=5

22 |60204 2 |RAyFHh A —iRit SCREW M4X0.7 L=6

23 (31207 2 | AAYFHN—RIET Y v — WASHER, PLAIN M 4

25 |60543 7 [ax95EY PIN CONTACT : LLM—-01T-1.3E
26 |E201271 2 1B 270Q1/4W

27 |60181-01 2 |Bg WIRE

28 |60543 2 AR REBTRAAYFH) PIN CONTACT : LLM-01T-1.3E
29 |60572 2 |wEEFa—7 |HEAT SHRINKABLE TUBE

30 [60573 2 |REF1—T HEAT SHRINKABLE TUBE

31 |60618 2 |REFa—T PROTECTIVE TUBE
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2C [+ B{%/Air pressure mechanism
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ZC [+ 4% /Air pressure mechanism

no. | mame |us 24 DESCRIPTION
PARTS NO. | QTY

1 60491 1 | BTy H4E) SOLENOID VALVE SET, 4

2 |60387C 1 |BREFQRI244E) SOLENOID VALVE ASSY, 4

3 (60387 1 | BHEF(4E-24V) AIR MANIFOLD ASSY, 4

4 |60387-01 4 |EREFE SOLENOID VALVE

5 |60387-02 8 |EBRiFIERL SCREW M2X0.4 L=20

6 |60387-03 4 |H A4 v(A0SP-G) GASKET

7 |60387-04 1 |T 77 =hR—ILE4(MFS4) AIR MANIFOLD, 4

8 |30720-03 6 |FST(A951E) PLUG

9 [60387-05 3 |#EFA) JOINT, A

10 |60387-06 2 |#3F(B) JOINT, B

11 |60468 1 |[axo5448 CONNECTOR ASSY, 4

12 |60387-12 2 |YALoH— AIR MUFFLER

13 |BS09228 1 |=vF A NIPPLE, 1/4X1/8

14 |BS09318 1 |[LFalL—8— REGULATOR

15 |60387-13 1 |=vZILB) NIPPLE, B

16 |60387-14 1 |[AR—ILs ST BALL VALVE

17 |60387-15 1 |[=vFIC) NIPPLE, C

18 |60387-16 1 |EBREF R TiR SETTING PLATE, VALUE

19 |60387-17 4 |BREFIEARL SCREW M4X0.7 L=38

20 |31208 4 |BRHEFLEEDY v— WASHER, SPRING 2-4

21 [31207 4 |BREFLETFEIvv— WASHER, PLAIN M 4

22 |10734-24 2 |EREFETHIRIE WOOD SCREW M4.5 L=20

WA T OF 21T —2B8{%(-FL)/Presser foot a

ctuator mechanism (=FL)

NO.| BMRER |42 LR DESCRIPTION
PARTS NO. | QTY
1 60172 1 |FLY A —(50) CYLINDER ASSY
2 |60172-01 1 [FLI YA — CYLINDER
3 |60172-02 2 |#EF JOINT
4 160172-03 2 |FL YA —1tfal BOLT, SOCKET M5X0.8 L=45
5 |60174 1 |FL YA —fRLfl SCREW
6 |28070 1 |[FLU A —RRlFvk NUT, 3 M8
7 |61543-02 2 |FLBxT7—F21—7 AIR TUBE, 1050
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AR5, 57— )L /Connectors and cables

No. | BeEE |uE LLES DESCRIPTION
PARTS NO. | QTY

1 |60481 1 |EFETF CRIMP-TYPE TERMINAL

2 160480C 1 | 7—A8EGR) GROUNDING WIRE COMPLETE
3 (30150 1 [39%h/—6P CONNECTOR CAP 6P

4 17376 1 |34 6P CONNECTOR 6P

5 |60565C 1 (BEAAvFr—TN HARNESS FOR KNEE SWITCH
6 |BS03815 1 |axo8Hh/5— 12P CONNECTOR CAP 12P

7 |B153969 1 [3x9%12P CONNECTOR 12P

8 |30102 1 [(HROYYLIAF THREAD TRIMMER SOLENOID
9 |30122 4 |HRUYYL/AFLE SCREW M3X0.5 L=6.0

10 |40582-02 1 |REF1—T PROTECTING TUBE

11 |30022 2 |\ —TILHES TN CABLE COVER (SMALL)

12 |8040 1 |5—T L9570 ik SCREW 9/64X40 L=8.0

13 |30025 2 =T NI5FN) kD wiv— |WASHER

14 |35952 1 [ RyKFigF& TERMINAL BLOCK, ARM

15 35971 1 |RyFiEFELE SCREW, M2.5X0.45 L=12

16 |61544C 1 | RUYVL/AF5—TIL(58) HARNESS FOR THREAD TRIMMER SOLENOID
17 |61569 1 |5—T 5527 13N CABLE CLAMP 13N

18 30025 1 |Tyiy— WASHER

19 |8040 1 |95 F1kfal SCREW 9/64X40 L=8.0
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T/ 5E8{% 1/Accessories 1

no. | me=se |us 52 DESCRIPTION
PARTS NO.| QTY

1 [No122 3 |&f DPx17 #22 NEEDLE DPX17 (#22)

2 134315 3 |RE> BOBBIN

3 |1872 1 |ZRALVF(1.5MM) HEXAGONAL WRENCH, 1.5

4 19456 1 |ARBLUFEMM) HEXAGONAL WRENCH, 2

5 (19457 1 |7RALF25MM) HEXAGONAL WRENCH, 2.5

6 |19458-A 1 |7RAELUFEMM) HEXAGONAL WRENCH, 3

7 |19459 1 |7ALUF(4MM) HEXAGONAL WRENCH, 4

8 [19460 1 |7RALFEMM) HEXAGONAL WRENCH, 5

9 (19473 1 |+FEFSA/3— SCREW DRIVER, PLUS

10 [8121 1 |FS413—() SCREW DRIVER, S

11 8120 1 |FSA13—d) SCREW DRIVER, M

12 (8118 1 |{FS141—(XK) SCREW DRIVER, L

13 60699 1 |RA#ERLEL SCREW DRIVER, HEXAGONAL 2.5

14 (19462 1 |AHRLF DOUBLE WRENCH

16 [8132-A 1 | B A ACCESSORY BAG

17 |8124 1 [E2ohi— MACHINE COVER

18 |B100477 1 |BEERSZ (T4 HEAD REST

19 [11169-A 2 |ZS2oELTD (BFELD) MACHINE HINGE CONNECTION

20 |11170 4 |ZEVT (AFXEVD)IE SCREW 6.75X24 L=1.5

21 11171 2 |Z2obLTBIT MACHINE HINGE CONNECTION CUSHION

22 |6052 4 (2T RITIESHKRRL WOOD SCREW

23 |60386C 1 [BA2HED OIL PAN ASSY

24 |60386 1 [l OIL PAN

25 |PL-09 1 |7—AS5R)L LABEL, GROUNDING

26 |15081 6 |HZFITHRLE WOOD SCREW

27 |15082 1 |HUA POLY OILER

28 |BS53188 2 |a—+—%+B) CORNER SUPPORT

29 |B148890 2 |la—F—%HWn HEAD CUSHION

30 |6055 2 |3—F+—%1F(A)ILET NAIL

31 |BS53190 2 |BEERET LRSRE SPACER, C-SUPPORT

32 |BS53189 2 |a—F—%+3 LREE SPACER, H-CUSHION

33 |38264 1 |[7—LkiET THREAD GUIDE

34 |30601 1 |[7—L&BTIE SCREW M5X0.8 L=10

35 [90625 1 |RFYT Iy v— SPRING WASHER

45 (11193 1 |[FAIE0 OIL TANK

46 8125 1 |ifZEL OILER

47 |35254 1 |HRiItvk THREAD STAND ASSY

48 |60012 1 |3—FAhn— CORD COVER

49 160374 1 |&E®w/AVF CABLE TIE

50 |30625 1 |owiavssa7 CUSHION CLAMP

51 36913 1 |BEEAR FIXED KNIFE

52 |36912 1 |EREIAR DRIVING KNIFE

53 |70766 1 |RVYVIL/AFBIELT#E DRIVING KNIFE CRANK SHAFT LIFTING ROD

54 120226—01 | 1 [i@&%ZEXJY>#% ®04  |TENSIONSPRING, 904 —  ——  ———
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{*= 5% 2/Accessories 2

NO. | mERE |48 CRE DESCRIPTION
PARTS NO. | Q1Y

1 61532 1 | NJILEH—F($R) BELT GUARD COMP.

2 [61532-01 1 [ RILEH—F(A) BELT GUARD (A)

3 |61532-02 1 | RNNEH—F(B) BELT GUARD (B)

4 |61532-03 1 [RJILEH—F(C) BELT GUARD (C)

5 |61532-04 2 |NJLEH—F (D) BELT GUARD (D)

6 |28138 3 |IRNILbH—F(A)IE SCREW M6X1 L=10

7 [10599 3 | NIEH—F(A) LTy — |WASHER

8 (28138 2 [NNEH—F(B) 1k SCREW MBX1 L=10

9 (10599 2 | NIEH—FB) 1Ty —  |WASHER

10 |28138 2 |RNILMH—F(C) 1k SCREW MéX1 L=10

11 |10599 2 [ AU —F@@) 1Ty vy— |WASHER

12 |39159 2 | NILMH—F(C) (A)IE SCREW M5X0.8 L=8

13 |16287 2 | RILF—E(C) (A) Ik vi+— |[WASHER

14 [39159 1 |_JILFH—F(B) (A) 1k SCREW M5X0.8 L=8

15 [16287 1 |NILEH—F(B) (A) 1k wi v—|WASHER

16 |37288 3 | RILMH—F (D)1 SCREW M4X0.7 L=5

17 [31613 1 |BRHEEI—FHS5T CABLE CLAMP

18 |37288 1 |[a—F53527 1k SCREW M4X0.7 L=5

19 |17529- 1 |BEEFZE SYNCHRONIZER SUPPORT

20 |37102 2 |BHFZAEEREFVH NUT M6X1
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